SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FGON2705B

LTE Band 17

Lowest Channel / 10MHz / QPSK

Lowest Channel /

10MHz / 16QAM

pectrum

(=]

pectrum

(=]

I ]

Date: 6 JAN.2020 10.0524

Ref Level 30.00 Gbm  Offset 10,70 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 10,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
15.71 dBm)| ™M1[1] 14.10 aBm}
710.9180 MHzZ| 705.8630 MHz
= 26.00 dB| @ T ndB 26.00 dB|
T o 9.670000000 MHz| 104 Y T e e A AT 9.710000000 MHz|
73.5 7 Q factor 72.7|
od f
-10 d
!
\ J
1 20 di
\ oA A |
R Vv —— - = [ -
40 df -40 di
50 d -50 di
&nd 60 d
CF 709.0 MHz 1001 pts Span 20.0 MHz CF 709.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 710.918 MHz 15.71 dBm ndB_down 9.67 MHz ML 705 B63 MHz 14.10 dBm ndB_down 9,71 MHZ
TL 1 704.145 MHz -10.15 dbm ndd 26.00 dB TL L 704,205 MHz -11.43 dbm n 26.00 dB
T2 1 713.815 MHz -10.83 dém Q factor 73.5 T2 1 713.915 MHz -11.93 dém Q factor 72.7

U

DCate: 6.JAN.2020 10:05:36

J

Middle Channel / 10MHz / QPSK

Middle Channel /

10MHz / 16QAM

I ]

Date: 6 JAN.2020 10:11.36

)
v
Ref Level 30.00 GBm  Offset 10,70 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 10.70 db & RBW 300 khz
jo ALt 30d8 8SWT 12.6 ps & VBW 1 MHz Mode Auto FFT b ALt BWT 12.6 ps & VBW 1 MHz Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 15.05 dBm| MiL1] 15.97 dBm|
710.4400 MHz 708.1820 MHZ
20 20 -
Y. ndB 26.00 dB| nd 26.00 dB|
g N vt T W L 9.810000000 MHz| 0d A a B PN 0.690000000 MHz|
Q factor 724 7 Q factor \ 73.1]
\ { |
o d
-10 df 7 \
-20d f \
- ~ S 1
3n‘“”‘ Y -~ e
- P = S I —
40 df -40 di
50 df 50 d
&nd -60 di
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 710.44 MHz 15.05 dam nd8 down 9.81 MHz ML L 7DE.182 MHz 15.97 dam nd8 down 9.60 WHZ
T 1 705.145 MHz -10.79 dBm nd8 26.00 dB TL L 705.105 MHz -9.93 dBm n 26,00 d8
T2 1 714.955 MHz -11.21 dém Q factor 72.4 T2 1 714.795 MHz -10.83 dém Q factor 73.1

U

DCate: 6.JAN.2020 10:11:47

J

Highest Channel / 10MHz / QPSK

Highest Channel /

10MHz / 16QAM

Date: 6JAN.2020 101244

DCate: 6.JAN.2020 10:13:56

rum pectrum
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 0de  SWT  12.6ps @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.07 dBm| ™Il 14.24 aBm|
e 707.5630 MHzZ| 713.0580 MHz
20 20
X ndB 26.00 dB| 26.00 dB|
04 A A L B e 0.830000000 MHZ| 104 I S A 9.670000000 MHZ]
! Q factor \ 72.0| / Q factor 1 73.7|
od / | od / \
] le Tl !
10 df 4 -10 di +
/ | , ‘
/ \ d [ A
-z0d -20
A 1y ~ J \
P Vol \.. . VA VN Y Loy -
] R
-40d -40 d
50 df -50 di
60 d -60 db
CF 711.0 MHz 1001 pts Span 20.0 MHZ CF 711.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 707.563 MHz 16.07 dém ndB down 9.63 MHz ML 713.058 MHz 14.24 dBm ndB down 9,67 MHZ
TL 1 706.065 MHz -9.96 dBm ndé 26.00 dB TL 1 706.165 MHz -11.56 dBm ndé 26.00 d8
T2 1 715.885 MHz -10.58 dém Q factor 72.0 T2 1 715835 MHz -11.78 dém Q factor 73.7
Il ] w ) )

J

TEL : 0800-800005
FAX : 886-3-328-4978
E-mail : Alex@sporton.com.tw
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FGON2705B

LTE Band 17

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

Date: 6 JAN.2020 101845

DCate: 6.JAN.2020 10:27.03

&3 pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att a0de SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 12.50 dBm) ™M1[1]
704.66200 MHz
20 20 —
M1 nd 26.00 dB FTlnds 26.00 dB
0u I By 4.845000000 MHz 04 NP ARy 9.890000000 MHz
ol T dfabtde N 145.4 7 - Glactor VY 71.8
04 \ a f \\
/ A 7 Y
tod ! . 10 d ¥ 1
! 1 / |
204 ¢ - 20d 1
/ | ~ ~/ i
. — I o At R —— .
NS AL e A e v Lo vy
-40 di
50 df 50 d
-6 df -60 di
CF 706.5 MHz 1001 pts Span 10.0 MHz CF 709.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 704.562 MHz 12,50 dam nd8 down 4.845 MHz ML 710.439 WAz 13.72 dam nd8 down 9,89 WHZ
T 1 704.132 MHz -13.43 dbm nd8 26.00 dB TL L 704.085 MHz -12.03 dam n 26,00 d8
T2 1 708.678 MHz -13.24 dam qQ factor 145.4 T2 1 713.975 MHz -11.80 dam qQ factor 718
L U J wa L JU J

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Date: 6 JAN.2020 1022 51

DCate: 6.JAN.2020 10:30:08

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1 aBm) ™M1[1] 12.99 dBm)
711.80800 MH?Z| 708.4820 MHz
= 26.00 dB @ M1 ndB 26.00 dB
w0 4.935000000 MHZ| 0d P m. Bwio 9.790000000 MHZ|
1™ e o 144.2) / qQ factor 72.4
o d { { 0 d !
{ Y
L L
-10 d — — -10 de 'H
¥ v 7
\
20 d f T 20 d ;
! \ . P ae) ,,J‘
T BB = —
ATy | S P ? = ]
-40 d
50 d -50 di
&nd 60 d
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 711.808 MHz 11.32 dam nd8 down 4.935 MHz ML 7DB.4BZ MHz 12.99 dam nd8 down 9,79 WHz
TL 1 707.532 MHz -14,82 dbm nd8 26.00 dB TL L 705.125 MHz -12.93 dbm nd8 26.00 dB
T2 1 712.468 MHz -14.97 dam Q factor 144.2 T2 1 714.915 MHz -12.97 dém Q factor 72.4
L U J wa L JU J

Highest Channel / 5MHz / 64QAM

Highest Channel /

10MHz / 64QAM

Date: 6JAN.2020 10:22.56

Cate: 6.JAN.2020 10:31:13

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 100 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 11.69 dém| mili] 13.87 dBm|
714.03900 MHzZ| 710.1210 MHz
e L nde 26.00 dB & T ndB 26.00 dB
04 X Bw 4.815000000 MHz 104 . * B, ©.790000000 MHz
7 E 7 TSRO a 148.9) 7 Q fatfor ™y 72.5
[ \
0 di 0
{ / |
o L o T 1
-0 -10 + \
204 Y 20d / |
21 \ a1
o NI "
e WANFAN A ] \
g ey a0 A
-40d -40 d
50 df -50 di
60 d -60 db
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 714.038 MHz 11.69 dém ndB down 4.615 MHz ML 710,121 MHz 13.87 dém ndB down 9,79 MHZ
T1 1 711.122 MHz -13.84 dBm nds 26.00 d8 T1 1 706.065 MHZ -12.24 dBm nds 26.00 da
T2 1 715.938 MHz -14.35 dém Q factor 148.3 T2 1 715855 MHz -12.09 dém Q factor 72.5
L I ) - L )i ) L

TEL : 0800-800005
FAX : 886-3-328-4978
E-mail : Alex@sporton.com.tw
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ssamonias. FCC RADIO TEST REPORT Report No. : FGON2705B

Occupied Bandwidth

Mode LTE Band 17 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.47 4.49 8.95 9.01 - - - -
Middle CH - - - - 4.50 4.46 9.01 9.03 - - - -
Highest CH - - - - 4.50 4.48 9.03 9.03 - - - -
Mode LTE Band 17 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.50 - 8.97 - - - - -
Middle CH - - - - 451 - 8.99 - - - - -
Highest CH - - - - 4.51 - 8.95 - - - - -
TEL : 0800-800005 Page Number : A17-9 of 24
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ssamonias. FCC RADIO TEST REPORT

Report No. : FGON2705B

LTE Band 17

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

L I ]

Date: 6 JAN.2020 085023

U

DCate: 6.JAN.2020 09:50:36

&3 pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.17 dBm) ™M1[1] 13.10 dBm)
- 707.04900 MHz - 705.89100 MHZ]
W1 Occ Bre 4.465534466 MHz Occ B 4.485514486 MHZ
1 N - A T1 " 2
w0 . s i WL PN ] : 10d = A N
Y
od [ | 0 di / ]
i 1
! \ / |
10 df 10 d S
/
204 \ 20 d / \1
- T - T ¥ 7=
A A A AT YA Py R e s S
40 df -40 di
50 df 50 d
-6 df -60 di
CF 706.5 MHz 1001 pts Span 10.0 MHz CF 706.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.048 MHz 13.17 dam ML 705,891 MHz 13.10 dam
T 1 704.27223 MHz 9.34 dBm Oce Bw 4,455534456 MHz TL L 704.26224 MHz 6.96 dBm Oce Bw 4.485514486 MHz
T2 1 708.73776 MHz 8.69 dam T2 1 T0B. 74775 MHZ 8.36 dam

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum

Ref Level 30.00 dém  Offset 10,70 dBé & RBW 100 kHz

pectrum

(=]

Ref Level 20,00 dém  Offset 10.70 db & RBW 100 kHz

o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.40 dBm) ™M1[1] 13.16 dBm)
- 709.80000 MHz - 711.67600 MHZ]
\l_‘ Occ B _ 4.495504496 MHz  Bra M1 4.455544456 MHZ
10 d f i ' prment A N I' 10 d - - PN 2! - ™,
i 1 A
o + 0
| /
10 df - 10 d
204 20d
-3 A LTS E LAV, .
Vi T A i R ATATEVY PR
and el AL a0
50 df 50 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 709.8 MHz 13.40 dam ML 711678 MHz 13.16 dam
T 1 707.75225 MHz 9.36 dBm Oce Bw 4,495504496 MHz TL L 707.77223 MHz .54 dBm Oce Bw 4.455544456 MHz
T2 1 712.24775 MHz 9.07 dam T2 1 71222777 MHz 6.55 dam

L I ]

Date: 6 JAN.2020 0856 38

U

DCate: 6.JAN.2020 095650

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 100 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 0de SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.71 dém| mili] 13.05 dBm|
20 711.72200 MHZ| - 713.09000 MHz
'-;; 0ce Bw 4.495504496 MHz| 1 0ce Bw 4.475524476 MHz
e e - E !
104 r s, v 1 104 L \ L
[ | ! |
od ! 0d \
1 | \
| / \
BUE T -10 di
\ /
20 d \ 20 di | |
20 \\ 20 ﬂ[ |
—4 T ~ - 1
e
T w—— T -
. ~/ ! TR P
-40d
50 df -50 di
60 d -60 db
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 711.722 MHz 13.71 dBm ML 713.08 MHz 13.05 dém
TL 1 711.25225 MHz 9.21 dém Oce Bw 4.495504496 MH2 T1 1 711.26224 MHzZ 7.10 dBm oce Bw 4. 475524476 MHZ
T2 1 715.74775 MHz .45 dbm T2 1 715.73776 MHz 7.41 dém

L ) ]

Date: 6.JAN.2020 0958 46

)i

DCate: 6.JAN.2020 09:58.58

TEL : 0800-800005
FAX : 886-3-328-4978
E-mail : Alex@sporton.com.tw
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FGON2705B

LTE Band 17

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.73 dBm) 1
710.0390 MHz 706..
20 20 T
- ¥_ oceow - 951048951 MHz T 9.010989011 MHZ
B D e s A2 . A A 'l
10 10 -
i \ ¥ ¥
| / \
/ \
o di 0di i
] | ] |
-10 df T 4 -10 d
20d
A A
YA Ry e T
40 df -40 di
50 df 50 d
-6 df -60 di
CF 709.0 MHz 1001 pts Span 20.0 MHz CF 709.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 710.038 MHz 14.73 dam ML 706.502 MHz 13.64 dam
T 1 704.5245 MHz 9.09 dBm Oce Bw 5.951048951 MHz TL L 704.5045 MHz 7.51 dam Oce Bw 9.010969011 MHz
T2 1 713.47585 MHz 9.13 dam T2 1 7135155 MHz 7.37 dam
L U J L JU J L]
Date! 6 JAN.2020 100500 Date: 6.JAN 2020 10:0512
ectrum pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1 aBm) ™M1[1] 15.10 dBm)
- 709.4010 MHz - 707.2630 MHz,
i Occ B 0.010080011 MHz : Bw 9.030969031 MHZ
NP e e N T JEN e S Vo
10d 7 ¥ 104d 7
| \ |
o d J L 0 di
/ \ |
10 df - -10 o - -
-‘ \ ] \
204 1 t 20d T
T e . N N
=30 dim= AN A - £ k TS
e -
40 df -40 di
50 df 50 d
&nd -60 di
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 709.401 MHz 14,34 dBm ML L 707.283 WAz 15.10 dam
T 1 705.5045 MHz 8.58 dBm Oce Bw 9.010985011 MHz TL L 705.4B45 MHz 9.14 dBm Oce Bw 9.030969031 MHz
T2 1 714.5158 MHz 9.34 dam T2 1 7145155 MHz 8.83 dam

L I ]

Date: 6JAN.2020 101113

L U ]

DCate: 6.JAN.2020 10:11:24

Highest Channel / 10MHz / QPSK

Highest Channel /

10MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.89 dBm| mili] 13.90 dBm|
20 . 711.9190 MHz| - 710.5600 MHz
: Y OccBuw 0.030960031 MHz le Oce B 0.030969031 MHz
e U Py . BN N A
10d J, —+ - - 10d e — -
\
ad / + od {
/ [
! / \
-t0d L -10d - "
/ | / \
o PN "o | AL N
- \ _ P - N _
Sy ey S AT
-40d -40 d
50 df -50 di
-60 df -60 di
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value Function Function Result | Type | Ref | Tre | X-value | ¥-value Function Function Result |
ML 1 711918 MHz 15.89 dém ML 710.56 MHz 13.90 dBm
TL 1 706.4845 MHz 9.71 dém Oce Bw 9.030965031 MHz TL 1 706.4645 MHz 8.55 dBém Oce Bw 9.030969031 MH2z
T2 1 715.5155 MHz 9.13 dém T2 1 715.4955 MHz .30 dém

L ) ]

Date: 6JAN.2020 101219

L )i

Cate: 6.JAN.2020 10:13:32

TEL : 0800-800005
FAX : 886-3-328-4978
E-mail : Alex@sporton.com.tw
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ssamonias. FCC RADIO TEST REPORT Report No. : FGON2705B

LTE Band 17

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.43 dBm) ™M1[1] .56 dBm)|
- 705.56100 MHz - 706.7420 MHz,
'3 Occ B 4.495504496 MHz T Occ B £.971028971 MHZ
1w0d & N I 104d L W WY - o :
04 ' 04 J \\
-1 d ! 10 d +
\ ' ‘
204 \ 20d If l\
N \ -
P e o vy vy e
-40 ds 40 df
50 d S0 d
-6 df -60 di
CF 706.5 MHz 1001 pts Span 10.0 MHz CF 709.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 705,561 MHz 11.43 dam ML 706.742 MHZ 13.56 dsm
T 1 704.25225 MHz 5.37 dbm Oce Bw 4,495504496 MHz TL L 704.5245 MHz 6.76 dBm Oce Bw £.971028971 MHz
T2 1 708.74775 MHz 6.00 dam T2 1 713.4955 MHz 7.33 dam
L U J L JU J L]
Date! 6 JAN.2020 1011833 Date: 6.JAN 2020 10:26.51

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 11.13 dBm) 14.08 dBm)
- 709.84000 MHz - 710.6590 MHz,
Occ B 4.505404505 MHz £.991008991 MHZ
9 T1 b S
wd — 104 EIESWANILS WS ’
/ |
04 04 / \
! / \
-10 d -10 de E -
204 20d J \1
~
PR R \
SRR e B ]
40 df 40 de
50 d S0 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 709.84 MHz 11.13 dam ML 710.659 MHz 14.08 dam
T 1 707.75225 MHz 5.81 dm Oce Bw 4.505494505 MHz TL L 705.4845 MHz 8.16 dBm Oce Bw £.991008991 MHz
T2 1 71225774 MHz 6.49 dam T2 1 14,4755 MHz 7.16 dam
L U J wa L JU J L]
Date! 8 JAN 2020 102239 Date: 6.JAN 2020 10:26.57

Highest Channel / 5MHz / 64QAM Highest Channel / 10MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 100 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 300 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 11.89 dém| mili] 13.33 dBm|
20 714.32900 MHzZ| - 710.5000 MHz
vace Bu 4.505494505 MHz L Oce B 80510480951 MHz
- . R AN S & T2
10d A B BT B T o 1 7 N
[ 1
od / 0 { 4
/ /
BUE! 7 -10d /
20 d 7 20 di +
A e
730 dhmz ST . | <06 v -
A AR TAT PR
-40d -40 d
-50 d -50 di
60 d -60 db
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 714.320 MHz 11.89 dBm ML 710.5 MRz 13.33 dém
TL 1 711.25225 MHz 6.71 dém Oce Bw 4.505494505 MHz TL 1 706.5045 MHz 6.49 dBém Oce Bw 8.95104B951 MH2z
T2 1 715.75774 MHz .33 dbm T2 1 715.4555 MHz 7.05 dém
L I ) L )i ) L
Date: §.JAN.2020 102343 Date: 6.JAN.2020 10:31:00
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FGON2705

B

Conducted Band Edge

LTE Band 17

/ 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

e )

Ref Level 30.00 dBm  Offset 10.70 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 3000 dém Offset 10.70 de
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGE CHNEKABS_ PABS
G | 3 3 DARS Lt SPURIOUS, INE_ABS PAES
20 UIBIFF‘IH PURIOUS_) INE_ABS PABS r ZDUB;'::P !‘\l S
A
10 dBm [' \ 10 dBm ff ‘
0ds | \ 0 dem JI !‘
-10 dBm } -10 dem —
SPURIDUS. NE 7S [ [
-20 dem 1 IL -20 dem ‘ l
30 dom : -30 dBm !
40 By j \\\ (‘ 0 ﬂ JJJ ‘!
40 dem o
[ A\ ol DL WPl I
K LY £ A A /\\
50 dBm v 50 dem
) f
P KoY 7 I
na N . L\
60 -60 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz | ||'Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
590,000 MHz 703,900 MHz 100.000 kHz 70389306 MHz -35.47 dBm 2.47 d8 711.000 MHz 716.000 MHz 100.000 kHz 715.64286 MHZ 18.75 dBm -11.25 d&
703.500 MHz 704,000 MHz 30.000 kHz 703,99905 MHz -27.87 dBm -14.87 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00035 MHz 27,68 dBm 468 de
704.000 MHz 709,000 MHz 100,000 kHz 704,34216 MHz 18.99 dim -11.01 d8 716,100 MHz 755,000 MHz 166 D00 kHz 21610445 MHz 3644 dBm 2344 db,

)

Date: 6. JAN 2020 09:52:01

i

Date: 6 JAN 2020 10:00:23

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬂ%’ =] um v
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
| 3 3 AES Line _$PURIOUS_LINE_ABS, PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
NP TV U, SN PR T SRS (Y
0de 1l ofserm I
( Il
-10 dBm 410 dem %
SPURIOUS_LINE_ABS J I \
20 dem H 20 dBm \L
-30 dBm JI. -30 dem L
40 dem — = -40 dem
J,a- ’ ‘ R T NP
-50 dam = S -50 dem
T -60 dem
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
560.000 MAz | 703,900 MHZ 100,000 kHz 703,89306 MRz ~38.11 dBm 2511 dB L 000 Wi | 716 PtD Wi 100,000 Kiz  ERTRET 531 cBm -24W|
703.500 MHz 704.000 MHz 30.000 kHz 703,99625 MHz -35.36 dém -22.36 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00355 MHz 35.97 dBm s
704.000 MHz 709.000 MHz 100.000 kHz 70645005 MHz 5.62 dBm -24.38 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -39.04 dBm -26.04 dB
.
I L i 1 e

Date: 8.JAN.2020 09.54.04

Date: 6.JAN.2020 10:02:24

TEL : 0800-800005
FAX : 886-3-328-4978
E-mail : Alex@sporton.com.tw

Page Number 1 Al7-13 of 24


mailto:Alex@sporton.com.tw
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FCC RADIO TEST REPORT

Report No. : FGON2705B

LTE Band 17 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.70 dB

Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 20,00 dém Offset 10.70 db

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
Line _SPURIOUS_) INE_ABS PABS Line _§PURIOUS_LINE_ABS PAES
20 dem 20 dém o
10 dBm ﬂ] 10 dBm F‘ }
ode }‘ 0 dBm / \‘
-10 dam T L -10 dBm +
SPURIGUS. INE_AB5 i [
-20 dem 1 m‘ -20 dBm l
-30 dBm -30 dBm “
] Ll A
-40 dem -f+0idBm T
s0de [ \ r/ , J l\ MJ \ )1150 ) L | ﬂm \ A A
- m + i
’ F s Ry i ‘ e ~
AR NAT | AN Y
B0.4 60 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] ||['Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
590,000 MHz 703,900 MHz 100.000 kHz 70389306 MHz -33.07 dém -20.07 d& 711,000 MI | 716.000 Mz 100.000 kHz 71e 64588 Tz 16.57 dBm -uml
703.900 MHz 704,000 MHz 30.000 kHz 703.99955 MHz -28.25 dBm -15.25 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00005 MHz 27.90 dBm 1400 de
704.000 MHz 709,000 MHz 100,000 kHz 704,31718 MHz 18.06 dBm -11.94 dB 716,100 MHz 725000 MHz 166 D00 kHz 21610445 MHz 32.30 cBm 1550 db,
i ] L il ]

Date: 6. JAN. 2020 09:53:03

Date: 6 JAN 2020 10:01:24

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.70 dB

Mode Auto Sweep

SGL Count 100/100

Ref Level 30,00 dém  Offset 10.70 db

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GlinEARS_ PAES
Line _$PURIOUS INE_ABS PABS Line SPURIOUS_LINE_ABS. PASES
20 dBm 20 dem:
10 dBm 10 dBm
\ n S St
- {,,vw i | PR MM—’\#MV.W\\
|
-10 dBm - 1‘ 0 dBm L
SPURIOUS_LINE_ABS ' l \
“20 dem H \ 20 dem \{
-30 dem J -30 dem
-40 dBm e ~ ! l-
— 1 40 dem q
,."//
-50 dem: — = -50 dem:
e
,._,_/—""_)m‘/ .
— 50 dBm ]
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] (|| Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
590,000 MHz 703,900 MHz 100.000 kHz 70389306 MHz -39.76 dém -26.76 d& 711.000 MHz 716.000 MHz 100.000 kHz 714.51898 MHz .04 dBm -zsml
703.900 MHz 704,000 MHz 30.000 kHz 703.99625 MHz -37.11 dBm -24.11 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00135 MHz 37.36 dBm 2436 dB
704.000 MHz 709.000 MHz 100.000 kHz 707.52398 MHz 4.38 dBm -25.52 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -39.14 dBm -26.14 dB
T
I J1 £

Date: 8.JAN.2020 09:55:04

Date: 6.JAN.2020 10:03:25

TEL : 0800-800005
FAX : 886-3-328-4978
E-mail : Alex@sporton.com.tw

Page Number

1 Al7-14 of 24


mailto:Alex@sporton.com.tw

SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FGON2705B

LTE Band 17 / 5MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

spectrum x| spectrum 7
Ref Level 30.00 dBm  Offset 10,70 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 UIB’I'F“H PURIOUS INE_ABS PABS 20 UB!!':i‘p S
10 dem ﬂ 10 dém ;‘\
I
ode - 0dBm 1
| i
-10 dem ,‘ -10 dem -
SPURIGUS. LINE_ABS \ ; i
20 dem ‘ 20 dem [' 1
-30 dBm l\ f -30 dBm f k
\ f
-40 dBm A 2 { fﬂ\‘ -40|dBm 1\ VJ {
/ \
A\ i , / \ l | (J N I \ Ia
-50 dem { S0 fem - -
| W [
. \ j \_J W -‘N.V.Jj «v»-*’/ o, e/
d i . = -60 dem N
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] ||['Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
£50.000 MHz 703,900 MHz 100,000 kHz 70389306 MHz -37.25 dém -24.25 d& 711,000 MI | 716.000 Mz 100.000 kHz T1e 63788 Wi 17.66 dBm -12WI
703.500 MHz 704.000 MHz 30.000 kHz 703,99945 MHz -30.92 dém -17.32 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00065 MHz 2916 dBm 1616 dB
704.000 MHz 709.000 MHz 100.000 kHz 704.29221 MHz 17.00 dBm -13.00 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 WMHz -36.53 dbm -23.53 db
.
i L il ]

Date: 6. JAN.2020 10-20:46

Date: 6 JAN 2020 10:24:56

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um mv:
Ref Level 30.00 dBm  Offset 10,70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PAES
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dBm 10 dBm
ode ,.wamvm_‘ D@mw i uTTAwLN o
f IIiN ‘
-10 dBm | 0 dem !
SPURIOUS_LINE_ABS } i
20 dem f 20 dBm ‘k‘
-30 dBm l -30 dem 1
-40 dBm — ,._T -40 dBm -
4-/ ‘ ‘\_—‘H‘—‘M'_“w—-\_-
-50 dem — = -50 dem I
S
e .
0B, e -60 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
590,000 MHz 703,900 MHz 100.000 kHz 70389306 MHz -40.26 dBm -27.26 d& 711.000 MHz 716.000 MHz 100.000 kHz 714.69880 MHz .20 dBm -Zﬁwl
703.500 MHz 704.000 MHz 30.000 kHz 703,99965 MHz -37.90 dém -24.30 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00025 MHz 35.02 dBm 2502 dB
704.000 MHz 709.000 MHz 100.000 kHz 70633017 MHz 3.41 dBm -26.59 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -39.39 dbm -26.39 dB

i ;

Date: 8.JAN.2020 10:21:47

i

Date: 6.JAN.2020 10:25.:57
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FCC RADIO TEST REPORT

Report No. : FGON2705B

LTE Band 17 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 30.00 dBm  Offset 10.70 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

offset 10.70 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PAES
20 dBm 20 dBm .
|
10 dBm ‘ 10 dBm {‘ 1
0ds i 0 dem ) ‘l
-10 d8m ! -10 dem /
SFURIGUS . INE_ABS J L { \
-20 dem f \ 20 dBm / l
-30 dem ] K -30 dBm )
Al
-40 dBm l T -40 dBm '
/jﬂ ™, A N 4“"‘ T
-50 dem L LaN - V\w H‘Jm ik o i
o = v— T A ——
L - L e -
A0 dAm
Start 690.0 MHz 3003 pts Stop 714.0 MHz ] ||['Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
590,000 MHz 703,900 MHz 100.000 kHz 70389306 MHz -40.55 dBm -27.55 d& 06,000 MI | 716.000 Mz 100.000 kHz 71e sages Tz 16.29 dBm -uml
703.900 MHz 704,000 MHz 30.000 kHz 703.99815 MHz -38.79 dBm -25.75 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 D0REE MHe ~35-48 dom 25 48 db
704.000 MHz 714.000 MHz 100.000 kHz 704.57443 MHz 19.02 dém -10.98 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -38.61 dbm -25.61 dB
i ] L il ]

Date: 6. JAN.2020 10-:06:36

Date: 6 JAN 2020 10:14:56

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 8.JAN.2020 10.08:38

] um mv:
Ref Level 30.00 dBm  Offset 10,70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PAES
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dBm 10 dBm
ods ; ey A 0 qeRr M s b .
| \
-10 dBm -1p dem :
SPURIOUS_LINE_ABS l k
20 dem | 30 dem
! "
-30 dBm \ /30 dem in
40 derm — — d', 40 dBm | —
50, dAm e 50 dem
M
60 dBm 40 dem >
Start 690.0 MHz 3003 pts Stap 714.0 MHz || Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590,000 MHz 703,900 MHz 100.000 kHz 70389306 MHz -36.14 dém -23.14 d& 706.000 MHz 716.000 MHz 100.000 kHz 700.55145 MHz 2.73 dBm -zrwl
703.500 MHz 704.000 MHz 30.000 kHz 703,99715 MHz -33.10 dém -26.10 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 01244 MHz 40.98 dBm 2708 de
704.000 MHz 714.000 MHz 100.000 kHz 709.56943 MHz 2.57 dBm -27.43 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -39.36 dBm -26.36 dB
.
I J1 £

Date: 6.JAN.2020 10:16:58
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Report No. : FGON2705B

LTE Band 17 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum 7
Ref Level 30.00 dBm  Offset 10,70 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 UIB’I'F“H PURIOUS INE_ABS PABS 20 ﬂB;’:i‘p S ]
|
10 dBm ﬂ\ 10 dBm - \
ode ‘ 0 dem / "
-10 dem | -10 dem F' I
20 dem } T 20 dem jd L
-30 dBm ] } -30 dBm - "l
-40 dBm J‘ ‘A"‘ -40 dBm rﬂf
50 dom /; N | el 50 dem e 'k\
= ! AT S
e il }L\’_ \!w_ v -~
-&0.d8m AN WA oL r—g/MBv& T et “,
Start 690.0 MHz 3003 pts Stop 714.0 MHz | (|| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
590.000 Mz 703,900 MHz 100,000 kHz 703,89306 MHz -39.54 dém -26.54 d& 706.000 MHz 716,000 MHz 100.000 kHz 71538561 MHz 17.00 dBm -12.10 d&
703.900 MHz 704,000 MHz 30.000 kHz 703.99705 MHz -39.76 dBm -26.76 dB 716.000 MHz 716,100 Mz 30,000 kHz 71501543 MHe 3555 dom 2c. T8 db
704.000 MHz 714.000 MHz 100.000 kHz 70461439 MHz 16.29 dBm -11.71 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -40.29 dBm -27.29 db
i ] L il ]

Date: 6. JAN.2020 10-07:37

Date: 6 JAN 2020 10:15:57

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 8.JAN.2020 10.09:39

] um mv:
Ref Level 30.00 dBm  Offset 10,70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PAES
Line _$PURIOUS INE_ABS PABS Line SPURIOUS_LINE_ABS. PASES
20 dBm 20 dem:
10 dBm 10 dBm
0dp 3 _\ 0 dere » -
-10 dBm 1 -1p dem
SPURIOUS_LINE_ABS | \
-20 dBm ‘L -40 dBm L
-30 dBm H 0 dem i
-40 dBm —— ¥ -40 dBm |
50 dBm—=¢ S -50 dem
e \
-60 dBm -60 dem
Start 690.0 MHz 3003 pts Stap 714.0 MHz || Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
590.000 MHz 703,900 MHz 100.000 kHz 703,89306 MHz -37.43 dém -24.43 dB 706.000 MHz 716,000 MHz 100.000 kHz 71089011 MHz 1.51 dbrm -28.49 dB
703.500 MHz 704.000 MHz 30.000 kHz 703,96568 MHz -40.80 dém -27.80 dB 716,000 MH= 716,100 MHz 30,000 kHz 71601014 MHz 42.16 dBm 2016 dB
704.000 MHz 714.000 MHz 100.000 kHz 709.34365 MHz 1.63 dBm -26.37 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -39.85 dBm -26.85 dB
.
I J1 i
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Report No. : FGON2705B

LTE Band 17 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum 7
Ref Level 30.00 dBm  Offset 10,70 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PARS
6 5 5 ABS Lt SPURIOUS, INE_ABS PAS
20 UIB’I';“H PURIOUS INE_ABS PABS 20 UB!!':i‘p S
10 dem \ 10 dém fﬂ‘
ode } 0 dem ’ \
-10 d8m \ -10 dem i
20 dem ﬂ L\ 20 dem J \
-30 dem f : -30 dBm 1
| \\A / H
-40 dBm /T L-k -40 dBm fj v\
50 dom ——— = e 0 50 dem — -t S —
. N -
§ —
-60.dBm =" LN . 6 ki I |
Start 690.0 MHz 3003 pts Stop 714.0 MHz ] ||['Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up REW Freguency Pawer Abs ALimit Rangelow |  Rangeu, | RBW | Frequenc | Powerabs | ALimit
£50.000 MHz 703,900 MHz 100,000 kHz 70389306 MHz -41.57 dBm -28.57 d& 06,000 MI | 716.000 Mz 100.000 kHz R 17.06 dBm -12WI
703.500 MHz 704.000 MHz 30.000 kHz 703,99835 MHz -42.31 dém -29.31 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 01543 MHz 4235 dBm 2935 db
704.000 MHz 714,000 MHz 100,000 kHz 704,56444 MHz 16.84 dBm -13.06 dB 716.100 MHz 725000 MHz 166 D00 kHz 21610445 MHz 4140 cbm 36 40 db,
i ] L il ]

Date: 6 .JAN.2020 10-28:03

Date: 6 JAN 2020 10:32:13

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

Date: 8.JAN.2020 10:29:04

@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GLNEKABS_ PAES
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dem 10 dBm:
vds . * e || s ]
-10 dem \ -1p dem
SPURIOUS_LINE_ABS ‘ \
-20 dem H (Il 50 dem \
-30 dém #‘ L !—\ 0 dem h\
-40 dem 40 dBm
— ¥ —
— e SR
-50 dam — 50 dem
/
=60 cBm; -60 dem:
Start 690.0 MHz 3003 pts Stop 714.0 MHz ] ||('Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
590,000 MHz 703,900 MHz 100.000 kHz 70278217 MHz -39.07 dém -26.07 d& 706.000 MHz 716.000 MHz 100.000 kHz 700.65135 MHz 0.56 dBm -ZQWI
703.900 MHz 704,000 MHz 30.000 kHz 703.96948 MHz -42.35 dBm -29.35 dB 716,000 MH= 716,100 MHz 30,000 kHz 71602133 MHz 43.63 dBm 063 de
704.000 MHz 714.000 MHz 100.000 kHz 710.09890 MHz 0.76 dBm -29.24 di 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -40.66 dbm -27.66 dB
Y
I J1 £
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Conducted Spurious Emission

LTE Band 17 / 5SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Dater 6. JAN 2020 0955 46

Date: 6 JAN 2020 09:56:26

Spectrum ué]
Ref Level 0.00 dém Offset 10.70 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.70 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr
Paks Limit (thrnk
INE_ABS PABS -10 difiEFPURIOUS LINE ARG
[ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
fmr B et it P e
e e L my—d i) ' . v ngpnerihe— e
-50 dBm i
—
Al dE
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 237.96102 MHz -60.28 dBm -47.28 dB 30.000 MHz 690.000 MHz 100.000 kHz 239.94003 MHz -60.53 dém -47.53 dB
725,000 MHz 1.000 GHz 100.000 kHz 996.29121 MHz =-59,40 dBm -46,40 dB 725,000 MHz 1,000 GHz 100.000 kHz 990.24725 MHz -59,16 dBm -46,16 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40915 GHz -47.01 dBm -34.01 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40915 GHz -46.98 dBm -33.98 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.80027 GHz -44,52 dBm -31.52 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92126 GHz -44.,25 dBm -31.25 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.54511 GHz -44.47 dBm -31.47 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.54961 GHz -44.56 dBm -31.56 dg
_— _—
{ 1 J L] ( )it J o

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum w
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS
-10 difE— -10 ddft—
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-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
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-50 dBm— 1 =5 ~— -50 dBm ! ¥
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-70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 241.91904 MHz -60.61 dBm -47.61 dB 30.000 MHz 690.000 MHz 100.000 kHz 237.30135 MHz -60.48 dBm -47.48 dB
725,000 MHz 1.000 GHz 100.000 kHz 997.39011 MHz -59,15 dBm -46,15 dB 725,000 MHz 1,000 GHz 100.000 kHz 997.11538 MHz -59.51 dBm -46,51 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41615 GHz -46.49 dBm -33.49 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41615 GHz -46.33 dBm -33.33 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.78178 GHz -44,45 dBm -31.45 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.78778 GHz -44.63 dBm -31.63 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.95151 GHz -44,45 dBm -31.45 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.54511 GHz -44 44 dBm -31.44 d&
_— _—
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Date: 6.JAN.2020 09.57.54 Date: 6 JAN.2020 09.58.34
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LTE Band 17 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.70 dB Mode Auto Swesp

Dater 6 JAN 2020 10:04:07

@1 Avgpwr (@1 Avgpwr
Limit 1lwnrk Paks Limit (thrnk
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS
-10 4 -10 daHf
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
st B et I RS sl R st
R iy e Ay e
i > v 50.dBm L] SN,
SR
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 6B2.24888 MHz -60.48 dBm -47.48 dB 30.000 MHz 690.000 MHz 100.000 kHz 680.59970 MHz -60.18 dBém -47.18 dB
725,000 MHz 1.000 GHz 100.000 kHz 996.56593 MHz =-59,40 dBm -46,40 dB 725,000 MHz 1,000 GHz 100.000 kHz 996.56593 MHz -59,35 dBm -46,35 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -45.92 dBm -32.92 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -47.70 dBm -34.70 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.79478 GHz -44,39 dBm -31.39 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.79728 GHz -44,33 dBm -31.33 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.55461 GHz -44,42 dBm -31.42 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.55161 GHz -44,52 dBm -31.52 dg
( 1 ] ( )|

Date: 6 JAN 2020 10-04:47

LTE Band 17 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PAES
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS PABS
-10 difE— -10 ddff
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
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-40 dBm
fom B i et s,
" R ) e A A i P
Y . e P 50 dBm = e AP ot o
el
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 231.36432 MHz -60.57 dBm -47.57 dB 30.000 MHz 690.000 MHz 100.000 kHz 239.94003 MHz -60.44 dBm -47.44 dB
725,000 MHz 1.000 GHz 100.000 kHz 994.36813 MHz -59,13 dBm -46,13 dB 725,000 MHz 1,000 GHz 100.000 kHz a77.06044 MHz -59.45 dBm -46,45 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40965 GHz -45.04 dBm -32.04 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40965 GHz -47.80 dBm -34.680 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92076 GHz -44,48 dBm -31.48 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.78928 GHz -44,37 dBm -31.37 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.55261 GHz -44.43 dBm -31.43 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.55711 GHz -44.51 dBm -31,51 dB
( It ( ) wa

Date: 6.JAN.2020 10.10:20

Date: 6 .JAN.2020 10.11.01
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LTE Band 17 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Dater 6 JAN 2020 10:12:28

Date: 6 JAN 2020 10:13:08

Spectrum u%;" Spect 1 ué]
Ref Level 0.00 dém Offset 10.70 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.70 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 237.63118 MHz -60.58 dBm -47.58 dB 30.000 MHz 690.000 MHz 100.000 kHz 235.98201 MHz -60.51 dBém -47.51 dB
725,000 MHz 1.000 GHz 100.000 kHz 999.31319 MHz -59,18 dBm -46,18 dB 725,000 MHz 1,000 GHz 100.000 kHz 969.91758 MHz -59.41 dBm -46.41 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41165 GHz -46.12 dBm -33.12 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41165 GHz -45.77 dBm -32,77 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.81077 GHz -44,33 dBm -31.33 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.79428 GHz -44.44 dBm -31.44 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.95301 GHz -44,50 dBm -31.50 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.54461 GHz -44,36 dBm -31.36 d&
{ 1 J L] ( )| J

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum e Spect 1 -
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit rtm-k PARS
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 233.01349 MHz -60.50 dBm -47.50 dB 30.000 MHz 690.000 MHz 100.000 kHz 238.29085 MHz -60.61 dBém -47.61 dB
725,000 MHz 1.000 GHz 100.000 kHz 996.29121 MHz -59,51 dBm -46,51 dB 725,000 MHz 1,000 GHz 100.000 kHz 99464286 MHz -59,29 dBm -46,29 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -45.61 dBm -32.61 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -46.64 dBm -33.64 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.79328 GHz -44.47 dBm -31.47 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.76328 GHz -44,37 dBm -31.37 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.54461 GHz -44,51 dBm -31.51dB 7.000 GHz 9,000 GHz 1.000 MHz 7.54861 GHz -44,53 dBm -31.53 dg
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LTE Band 17 / 5SMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

oo
E n =
Ref Level 0.00 dém Offset 10.70 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.70 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit Tmrk Paks Limit 'thrnk PARS
10 4 SPURIOUS LINE_ ABS PABS -10 difiEFPURIOUS LINE ARG
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 685.21739 MHz -60.57 dBm -47.57 dB 30.000 MHz 690.000 MHz 100.000 kHz 227.73613 MHz -60.35 dBm -47.35 dB
725,000 MHz 1.000 GHz 100.000 kHz 995.46703 MHz -59,14 dBm -46,14 dB 725,000 MHz 1,000 GHz 100.000 kHz 972.11538 MHz -59.47 dBm -46,47 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40915 GHz -48.92 dBm -35.92 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41615 GHz -47.48 dBm -34.48 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93426 GHz -44,24 dBm -31.24 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91976 GHz -44,39 dBm -31.39 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.54611 GHz -44.47 dBm -31.47 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.53512 GHz -44,32 dBm -31.32 dg
{ 1 J o ( )it J o

Dater 6 JAN 2020 10:22:28

Date: 6 JAN 2020 10:23:32

Highest Channel / 64QAM

Ref Level 0.00 dBm Offset 10.70 dB

SGL Count 100/100

Mode Auto Sweep

Date: 6.JAN.2020 10.26.38

@1 Avgrwr
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Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 237.30135 MHz -60.42 dBm -47.42 dB
725,000 MHz 1.000 GHz 100.000 kHz 983.65385 MHz -59,33 dBm -46,33 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -47.10 dBm -34.10 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.79428 GHz -44,55 dBm -31.55 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.56061 GHz -44,45 dBm -31.45 dB
il
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LTE Band 17 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spect

Ref Level 0.00 dém Offset 10.70 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.70 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit Tmrk Paks
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-90 dB -390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 6E87.19640 MHz -60.43 dBm -47.43 dB 30.000 MHz 690.000 MHz 100.000 kHz 232.02399 MHz -60.49 dBm -47.49 dB
725,000 MHz 1.000 GHz 100.000 kHz 997 66484 MHz -59,13 dBm -46,13 dB 725,000 MHz 1,000 GHz 100.000 kHz 997.11538 MHz -59,18 dBm -46,18 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40965 GHz -47.99 dBm -34.99 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41165 GHz -48.43 dBm -35.43 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.76078 GHz -44,52 dBm -31.52 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94176 GHz -44,35 dBm -31.35 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.55111 GHz -44,52 dBm -31.52 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.55011 GHz -44,39 dBm -31.39 d&
{ 1 J L] ( )it J

Dater 6 JAN 2020 10:29:45

Date: 6 JAN 2020 10:30-49

Highest Channel / 64QAM

Spect

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

Date: 6.JAN.2020 10.33.55
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Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 234.33283 MHz -60.42 dBm -47.42 dB
725,000 MHz 1.000 GHz 100.000 kHz 996.29121 MHz -59,38 dBm -46,38 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -48.30 dBm -35.30 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.81827 GHz -44,54 dBm -31.54 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.57511 GHz -44,55 dBm -31.55 dB
il
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Frequency Stability

Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0061
40 Normal Voltage 0.0173
30 Normal Voltage 0.0248
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0234
0 Normal Voltage 0.0206
-10 Normal Voltage 0.0037 PASS
-20 Normal Voltage 0.0037
-30 Normal Voltage 0.0046
20 Maximum Voltage 0.0111
20 Normal Voltage 0.0000
20 Battery End Point 0.0068
Note:

1. Normal Voltage =7.7 V. ; Battery End Point (BEP) =6.9 V. ; Maximum Voltage =8.5 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 0800-800005

FAX . 886-3-328-4978

E-mail : Alex@sporton.com.tw
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LTE Band 25
Peak-to-Average Ratio
Mode LTE Band 25/ 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.91 4.87 5.48 6.06
Middle CH 3.74 4.90 4.58 6.00 PASS
Highest CH 3.48 5.04 4.61 5.74
Mode LTE Band 25/ 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.64 6.49 - -
Middle CH 6.03 6.41 - - PASS
Highest CH 6.29 6.61 - -
TEL : 0800-800005 Page Number : A25-1 of 58
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LTE Band 25/ 20MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 6 JAN.2020 14:3207
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Ref Level 30.00 cbm  Offset 11,70 db Ref Level 30.00 cbm  Offset 11,70 db
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Middle Channel / 1RB

Middle Channel / Full RB

Date: 6 JAN.2020 14:3248

Spectrum b Spectrum b
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Highest Channel / 1RB

Highest Channel / Full RB
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LTE Band 25/ 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB
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rum = pectrum
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Trace 1 | 18,90 dem 24,39 dbm 5.49 d8 .13 4B 5.42 0B 5.48 0B .51 08 Trace 1 [ 19.45 dbm 26,04 dBm 5.59 d8 2.99 d8 5.10 d8 5.06 d8 5.41 08
I —— I e——
[ CTTT L BRRRREE I

Middle Channel / 1RB

Middle Channel / Full RB

L JL

Date: 6 JAN.2020 143228

L JL

Date: 6 JAN.2020 143238

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 11,70 db Ref Level 30.00 cbm  Offset 11,70 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
0.0 4 0.0
1E- - 1E- -
N v N
1 ) 1 1
1€ 1€ 4
. 1 "
u u ;
i
y !
CF 1.88 GHz Mean Pwr + 20.00 dB CF 1.88 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 19.17 dem 23,70 dem 4.53 da 3.19 6B +.52 0B +.58 0B .58 0B Trace 1 | 19.52 dbm 26,25 dbm 6.72 d8 2.99 d8 5.04 d8 5.00 d8 5.43 08
| BERREEE I ) [ CEREREERC

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum

Spectrum

Ref Level 30.00 dbm  Offsef 11,70 d& Ref Level 30.00 dom  OFfset 1170 88
e att 508 AQr 2ms @ RBW 20 Mz o att 3048 AQT 2 ms & RBW 20 MHz
@153 view @153 view
- :
a8 0o
- =
R \
1E 1E -
1€ 1E- T T
| 4
y 1E- !
G 1,905 GHz . Mean Pwir + 20.00 dB CF 1505 Giz ean Pwr + 2000 dB

L JL

Date: 6 JAN.2020 143208

L JL

Date: 7.JAN.2020 07.04:17

G y Cumulative Di Function Somples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean Peak |  Crest | 0% | 10% | Da% | o0.01% |
Trace 1 18.27 dBm 22,89 dBm 4.62 da 3.19 dB 4.58 di 4.61 de 4.67 dB Trace 1 19.29 dBm 25.91 dBm 6.62 dB 310 dB. 4.90 dB 5.74 d8 6.17 dB
e — —
[LLL1] BARRERCED e

TEL : 0800-800005
FAX : 886-3-328-4978
E-mail : Alex@sporton.com.tw
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FGON2705B

LTE Band 25/ 20MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

rum b pectrum
Ref Level 30.00 cbm  Offset 11,70 db Ref Level 30.00 cbm  Offset 11,70 db
Att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
o
S 3, o8 B 3,
| ™
- )
i |l X i N X
1€ 1€ \
1 |
CF 1.86 GHz Mean Pwr + 20.00 dB CF 1.86 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 17.94 dbm 24,62 dBm 5.68 d8 .13 4B 5.94 0B 5.64 0B 6.72 0B Trace 1 | 18.64 dbm 26,18 dBm 7.54 da 3.01d8 5.16 d8 5.49 d8 7
| —— I ——
L JL J [ | SEERCEENC L JL J [ CTTTT i

Date: 6 JAN.2020 142828

Date: 6 JAN.2020 14:25.08

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 11,70 db Ref Level 30.00 cbm  Offset 11,70 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
™ R
00 2 00
\\ . N .
16+ 16+ .
5 X
1E 1E
. |
X | AN
CF 1.88 GHz Mean Pwr + 20.00 dB CF 1.88 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | o.owes | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 18.06 dBm 24.08 dBm 6.02 d8 3.01 dB 5.16 dB 6.06 dB Trace 1 18.65 dBm 26,11 dBm 7.46 dB 3.04 d8 5.13 d8 6.41 dB 7.19 dB
I —— I ——
L )i J [ L il ] (I

Date: 6 JAN.2020 142827

Date: 6 JAN.2020 142540

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum , Spectrum ,
Ref Level 30.00 cbm  Offset 11,70 db Ref Level 30.00 cbm  Offset 11,70 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
o
N
0.0 = 0.0 =
G = 3
1E Rl 1E- -
1E 1E
CF 1.905 GHz Mean Pwr + 20.00 dB CF 1.905 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 16.67 dBm 22,98 dBm 6.32 dB 2.16 dB 5.62 dB 6.29 d 6.38 dB Trace 1 17.63 dBm 25,22 dBm 7.59 d8 3.07 d8 5.30 d8 6.61 dB B
| —— | ——
8 JL J o ~ I 4 LU

Date: 6 JAN.2020 142852

Date: 6 JAN.2020 14:30.04

TEL : 0800-800005
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FGON2705B

26dB Bandwidth

Mode LTE Band 25 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH 1.24 1.21 3.00 2.99 4.95 4.88 9.83 9.67 | 14.21 | 14.39 | 18.86 | 18.94
Middle CH 1.22 1.22 3.02 3.06 4.81 4.94 9.89 9.79 | 14.27 | 14.27 | 19.02 | 19.06
Highest CH 1.23 1.22 3.03 3.05 4.88 4.92 9.59 9.65 | 14.33 | 14.33 | 18.94 | 18.82

Mode LTE Band 25 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH 1.24 2.99 4.89 9.63 - 14.30 18.78
Middle CH 1.23 3.03 4.95 9.97 - 14.54 18.94
Highest CH 1.22 2.97 4.79 9.75 - 14.24 18.98

TEL : 0800-800005 Page Number : A25-5 of 58
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FGON2705B

LTE Band 25

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.70 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.45 dBm) ™M1[1] 15.03 dBm)
1.85069160 GHz 1.85084830 GHz
20 20 et
3 ndB 26.00 dB ¥y nde 26.00 dB
T Y ekl o rnr / I i o
10 d AN Vi v e ) _‘\ 1.239200000 V[Hz 10 4 >, L M’,W\'ﬁ, \ 1.208400000 'V\Hz
Q factor 1493.5] / Q factor 1531.7
od . v od ]
/
T T
-10 di ! \,‘ 10 d ]
/ . /
20 d i T 20
! Yo 20 - Lty AN
YA AT S A P - o~ - vy L=
A b L o S
-40 di
50 d -50 di
-60 d 60 d
CF 1.8507 GHz 1001 pts Span 2.8 MHz CF 1.B507 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.B506916 GHz 14.45 dBm nd@ down 1.2392 MH2 M1 1.8508483 GHz 15.03 dBm nd@ down 1.2084 MHZ
TL 1 1B500318 GHz -11.69 dam nd8 26.00 dB TL L 1.8500958 GHz -10.85 dBm n 26.00 dB
T2 1 1851321 GHz -11.74 dBm Q factor 1493.5 T2 1 1.8513042 GHz -11.09 d8m Q factor 1531.7

L I

Date: 6 JAN.2020 105326

J

L U ]

DCate: 6.JAN.2020 10:53.38

Middle Channel /

1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.70 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 14.12 dBm)
1.880 1.87966150 GHz
20 + 20
13 ndB 26.00 dB)| L) ndB 26.00 dB|
04 AAA S f‘v-._/a«y‘\,.ﬂu\ 1.219600000 MHz 10 4 L P, SN RH oren, 1.222400000 MHz|
i qfactor | 1541.5 afactor Y 1532.7
o 7 E 1
{ .
10 t 10 ol !
/ {
20 d ! 20 d f
30 [ 30, [ o
e e RN SN - =l EeTRT A R T
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 1,88 GHz 1001 pts Span 2.8 MHz CF 1.68 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 1 BEO0336 GHz 15.35 dBm ndB_down 1.2196 MHz ML L 1.8796615 GHz 14.12 dBm ndB_down 1.2224 WHz
TL 1 15793874 GHz -10.54 dam nd8 26.00 dB TL L 18793902 GHz -11.69 dam nd8 26.00 dB
T2 1 1.880607 GHz -10.41 dBm Q factor 1541.5 T2 1 1.8806126 GHz -12.05 dém Q factor 1537.7

L I

Date: 6 JAN.2020 105652

J

L U ]

DCate: 6.JAN.2020 11:00:04

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

L )

Date: 6JAN.2020 11.0215

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,70 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.54 dBm| mili] 13.77 dBm|
1.91450140 GHz, 1.91398950 GHz
e Tnde 26.00 dB & ndB 26.00 dB
04 ronmam o [ P TP 1228000000 MHz 104 ot - ABY oo 1.222400000 MHZ
V Qfactor 7 1559.1] i Q factor” 1y 1565.8
ad 1 s 0 d v
T4 ¥z b
-od — -10d
! Y J \
20 d ! - 20 di -
/ L
P, Lo T o P R .
A 7 L = =
-40d -40 d
50 df -50 di
60 d -60 db
CF 1.9143 GHz 1001 pts Span 2.8 MHz CF 1.9143 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 15145014 GHz 13.54 dBm ndB down 1.226 MHz ML 1.5139855 GHz 13.77 dém ndB down 1.2224 MHz
T1 1 1.9136874 GHz -12.22 dém ndé 26.00 dB TL 1 1.9136902 GHz -11.97 dém ndé 26.00 d8
T2 1 15149154 GHz -12.15 dém Q factor 1559.1 T2 1 1.5149126 GHz -12.02 dém Q factor 1565

J

L )i ] -

DCate: 6.JAN.2020 11:0203

TEL : 0800-800005
FAX : 886-3-328-4978
E-mail : Alex@sporton.com.tw
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FGON2705B

LTE Band 25

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.17 dBm) ™M1[1] 15.97 dBm)
. 1.85274080 GHz 1.85215930 GHz
M1
= - _nde 26.00 dB @ ndf . 26.00 dB
g A e N Ve 3.003000000 MHz| 0d A Bl e 2.985000000 MHz
! Q factor 617.0| Q factor ‘\ 620.5
od od L
1 - Lo
10 df -10 o +
/ \
20 d v 20 di F
L J g Y Y e Y
B = = = AT0clpr = o
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 1.8515 GHz 1001 pts Span 6.0 MHz CF 1.B515 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.B527408 GHz 16.17 dBm nd@ down 3.003 MHz M1 1.B521593 GHz 15.97 dBm nd@ down 2,985 MHZ
TL 1 L.BS00075 GHz -10.14 dBm nd8 26.00 dB TL L 1.8459955 GHz -9.95 dBm n 26.00 dB
T2 1 1,8530105 GHz -9.81 dBm Q factor 617.0 T2 1 1.8529805 GHz -9.68 dBm Q factor 620.5
L U J wa L JU J L]
Date! 6 JAN.2020 112348 Date: 6.JAN 2020 11:24.00
ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 14.76 dBm)
1.8B093510 GHz
= ¥ nds 26.00 dB @ ndB ,i 26.00 dB
- P Vo Wit il - 1L iy 2.021000000 MHz 104 e B N 3.062900000 MHZ]
7 Q factor 622.4 ] Q factor 614.1
{ \
a o , \L
T
-0 d 104 I :
/j \
20 d 7 20 7 ¢
/ . / L
-A0daey /
vV, ] A+ W
-40 di
50 d -50 di
-60 d 60 d
CF 1,88 GHz 1001 pts Span 6.0 MHz CF 1.68 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.BB03237 GHz 14,55 dam ndB_down 3.021 MHz ML 1.8809351 GHz 14.76 dBm ndB_down 2.0629 MHZ
TL 1 1.B785075 GHz -11.41 dbm nd8 26.00 dB TL L 18784835 GHz -10.98 dBm nd8 26.00 dB
T2 1 1.B815285 GHz -11.64 dBm Q factor 622.4 T2 1 1.BB15465 GHz -11.00 d8m Q factor 614.1
L U J wa L JU J L]
Date! 8 JAN.2020 11:30.02 Date: 6.JAN 2020 11:30015
Spectrum Spectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.81 dBm) ™M1[1] 15.05 dBm)
191458490 GHz 191297250 GHz
= ndB X 26.00 dB @ Y ndB 26.00 dB
0 e e a1 A N 3.027000000 MHZ] oa A A T B 3.045000000 MHz
| Q factor \ 632.5 7 Q factor y 628.2
/ \ / \
0 df 0 df +
T /
-10 df }{ -10 d j‘r
/ /
20 d
A ANt e ) N
el
40 df -40 di
50 d -50 di
-60 d 60 d
CF 1.9135 GHz 1001 pts Span 6.0 MHz CF 1.9135 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.9145849 GHz 15.81 dBm nd@ down 3.027 MHz M1 1.9129725 GHz 15.05 dBm nd@ down 2,045 MHZ
TL 1 1.9119895 GHz -10.08 dBm nd8 26.00 dB TL L 15119775 GHz -10.64 dam 26.00 dB
T2 1 1.9150165 GHz -10.34 dBm Q factor 632.5 T2 1 1.9150225 GHz -10.82 dém 628.2

L I

Date: 6 JAN.2020 113226

J

L U ]

DCate: 6.JAN.2020 11:3214

TEL : 0800-800005
FAX . 886-3-328-4978

E-mail : Alex@sporton.com.tw
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FGON2705B

LTE Band 25

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 14.22 dbm)| MI[1] 13.79 dBm
1.85145100 GHz 1.85405800 GHz,
= o 26.00 dB)| @ ndg ML 26.00 dB|
- A e 4.045000000 MHZ, 04 A N B, 4.875000000 MHZ|
7 Q factor x‘l a74.4 i = faltor 380.3
04 / | 04 f
‘ ! i |
10 df F — -10d -
f !
204 i 4 20d L
= - / \‘ 30 = \ A
AT T JaN PP TR FAVEN— Py et v e s
40 d - -40 de
50 df 50 d
&nd -60 di
CF 1.0525 GHz 1001 pts Span 10.0 MHz CF 1.8525 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f LB51451 GHz 14,22 dBm nd8 down 4.945 MHz ML 1.854058 GHz 13.79 dam nd8 down 4.875 MRz
T 1 1.850022 GHz -12.14 dBm nd8 26.00 dB TL L 1.850072 GHz -12.01 dBm n 26,00 d8
T2 1 1854968 GHz -12.17 dém Q factor 374.4 T2 1 1.854948 GHz -11.78 d8m Q factor 380.3

L I ]

Date: 6 JAN.2020 113828

L U

Date: 6.JAN.2020 11:38:41

J

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 13.71 dbm)| MI[1] 12.88 dBm
1.87811200 GHz 1.88026000 GHz
20 20
T ndB 26.00 dB [ ndB 26.00 dB
A e (e 5 hd 5
104 . VM e A e B e RGO DU M 12 0d - - B 4.935000000 MH2
! Q factor | 290.9) ! Q factor 381.0
0 d | 0 d |
{ 1 ] |
-1 d 17 Lt 10 di - L
{ Y / ¥
20 d . ! 20 d [ it
/ | / Ll
\ S )
-an " 4 a0 = - =
NNy | PRSP NiY G . SEPUSPIP VIVECEL S
Can a0 d
50 d -50 di
&nd 60 d
CF 1,88 GHz 1001 pts Span 10.0 MHz CF 1.68 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1878112 GHz 13.71 dBm nd@ down 4.805 MHz M1 1.88026 GHz 12.88 dBm nd@ down 4,935 MHZ
TL 1 LB77572 GHz -12.33 dbm nd8 26.00 dB TL L 1877542 GHz -13.34 dam nd8 26.00 dB
T2 1 1882378 GHz -11.92 dam Q factor 390.9 T2 1 1.882478 GHz -13.20 d8m Q factor 381.0

L it J -

Date: 6 JAN.2020 11:44.43

L U

DCate: 6.JAN.2020 11:44:55

J

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,70 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.90 dém| mili] 12.92 dBm|
1.91087200 GHz 1.91398900 GHz
e wT ndB 26.00 dB| & ndB 26.00 dB|
L o A 4.875000000 MHz o N L T 4.915000000 MHz
10 d of e L o BB A A\ 10 di a" o
i Q factor ,\ 392.0 7 v QTactor 389.4)
{ L
0 di T 0 /
/
o Tl e _10d 1f ke
] \ | |
20 d / 20 di |
- s ) © 7 \
L ™ Y B ia™ - h
e T \ v o
a7 R ]
-40d -40 d
50 df -50 di
-60 df -60 di
CF 1.9125 GHz 1001 pts Span 10.0 MHz CF 1.9125 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 1510872 GHz 13.90 dBm ndB down 4.675 MHz ML 1.513989 GHz 12.92 dém ndB down 4,915 MHz
TL 1 1910082 GHz -12.13 dém ndé 26.00 dB TL 1 1.910032 GHz -13.05 dém ndé 26.00 d8
T2 1 1914958 GHz -12.24 dém Q factor 392.0 T2 1 1,914948 GHz -13.47 dém Q factor 389.4
L I ) - L )i ) L
Date: B.JAN.2020 11:47.06 Date: 6.J8N.2020 11:46:54
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ssamonias. FCC RADIO TEST REPORT

Report No. : FGON2705B

LTE Band 25

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 GBm  Offset 11,70 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.12 dBm) ™M1[1] 15.13 dBm)
1.8524B30 GHz 1.8563190 GHz
= ndB 26.00 dB @ ¥, nde 26.00 dB
g A Tl R AV 9.830000000 MHZz 0d R ey A e \A/x.--v/\\ 9.670000000 MHZ|
7 Q factor 188.4) T Q factor \ 192.0
o d 0 d £ ‘L
4 T 8
-10 df 'FJ -10 d ¥
. \
20 d / 20 d — S
o AT A P v [N S
Al A =3 5
40 df -40 di
50 d -50 di
-60 d 60 d
CF 1,855 GHz 1001 pts Span 20.0 MHz CF 1,855 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 1852483 GHZ 15.12 dBm ndB_down 9.83 MHz ML 1.856319 GHz 15.13 dem ndB_down 9,67 MHZ
TL 1 1850025 GHz -10.72 dém ndd 26.00 dB TL L 1.850205 GHz -10.03 dBm n 26.00 dB
T2 1 1859855 GHz -11.51 d8m Q factor 1BB.4 T2 1 1.859875 GHz -10.36 dBm Q factor 192.0
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Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum =
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 1591 dbm)| MI[1] 14.33 dBm
1.8604800 GHZ| :
20 20
¥ ndB R 26.00 dB)| nds " 26.00 dB|
04 - N T \f'\ 9.890000000 MHZ, 104 A e [ R 9.790000000 MHZ|
[ Q factor 190.1 7 Q factor A 192.4
od Ll od 1 ]
1 T
2 Tl |
04 § 10 d 1 -
\
20 d \I 20 d : .
o - \ ;
A0 dBhe ——— 80, SRS =
40 d -40 de
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 20.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 188048 GHz 15.31 dam nd8 down 9.89 MHz ML 1883397 GHz 14,33 dam nd8 down 9,79 WHz
T 1 1875025 GHz -11.01 dam nd8 26.00 dB TL L 1975145 GHz -11.26 dam nd8 26,00 d8
T2 1 1884915 GHz -10.65 dBm Q factor 190.1 T2 1 1.884935 GHz -11.74 d8m Q factor 192.4
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Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,70 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
16.99 dém| mili] 1 dBm
1.9108990 GHz 1.9072430 GHz
e 26.00 dB & 3 ndB 26.00 dB
04 O e y ©.590000000 MHz 104 o ,!K, B 9.650000000 MHz
7 Q factor 199.3) 7 Q factor bl 197.5)
od - od / \
| i \
BUE! -10d
/ T I
- T A I o P ’
e[ o] A~ A
P Paatacs NP e :
iy VAT A0
—
-40 -40 df
50 df -50 di
60 d -60 db
CF 1.91 GHz 1001 pts Span 20.0 MHz CF 1.91 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1510899 GHz 16.39 dBm ndB down 9.55 MHz ML 1.507243 GHz 15.03 dBm ndB down 9,65 MHZ
TL 1 1905205 GHz -8.90 dém ndé 26.00 dB TL 1 1.905165 GHz -11.68 dém ndé 26.00 d8
T2 1 1514795 GHz -8.58 dBm Q factor 199.3 T2 1 1.514815 GHz -11.88 dém Q factor 197.5

L 1 ) ]

Date: 6.JAN.2020 12:08.03

L )i ] -

DCate: 6.JAN.2020 12:08:51

TEL : 0800-800005
FAX : 886-3-328-4978
E-mail : Alex@sporton.com.tw

Page Number 1 A25-9 of 58



mailto:Alex@sporton.com.tw



